
 
 

 

 

 

 

 

BOOK OF ABSTRACTS 
Listed in alphabetical order by paper title 

 

 

 

 

 

 

 

 

 

 



A Comparative Analysis of Green Water Resource: Case study in Indonesia 
and Laos 
Mr Phetviengkham Onexayvieng 
 
Biography:  
A first-year PhD student of Physics in Institut Teknologi Bandung in Indonesia, and also a technical staff 
in the Department of Planning at Ministry of Education and Sport in Laos. 

Article 
A Comparative Analysis of Green Water Resource: Case study in Indonesia and Laos 
 
Phetviengkham Onexayvieng 1, Nugroho Adi Sasongko 2,3, Andrea Haefer4 , Martin Anda5, and Acep Purqon 1 
1 Faculty of Mathematics and Natural Sciences (FMIPA), Institute Technology Bandung (ITB) of Indonesia; 
[...]
Department of Biology, Hong Kong Baptist University, Kowloon Tong, Hong Kong 
* Corresponding author. Tel: +852 34117056, Fax: +852 34112095, E-mail: jwcwong@hkbu.edu.hk 

Using the excess anaerobic treatment capacity available in wastewater treatment plants (WWTPs) 
provides an attractive channel for food waste treatment.  Therefore, this study aimed to develop a co-
digestion strategy for food waste and wastewater sludge aiming at increasing food waste treatment 
capacity and methane recovery from existing sludge digesters in WWTPs in Hong Kong. It offers several 
benefits, such as balancing nutrient contents, buffering capacity of the system, diluting toxic compounds, 
and favouring the growth of microbial communities. Our previous studies demonstrated a higher 
methane recovery using food waste/sludge co-digestion than FW mono-digestion; however, 
accumulation of VFAs including acetic, butyric, propionic acid, and long-chain acids at inhibitory levels 
is an issue of concerns. The high solids contents of food waste will limit the hydrolysis of soluble organic 
matter hindering the methanogenesis process. Thus, this study investigated the impact of addition of 
carbon-based conductive materials (i.e., biochar, and iron conductive materials) during co-digestion to 
improve direct cell-to-cell electron transfer between microbial groups. Furthermore, several other 
important factors, including biochar dosage, reaction temperature, inoculum/substrate (I/S) ratio, and 
different total solid content, were investigated in the presence of biochar in the anaerobic co-digester. 
Biochar supplementation led to enhanced process stability, which likely resulted from improved 
syntrophic VFA oxidation, facilitated by specific biochar properties. The addition of biochar increased 
the methane yield by ~24.5% compared to the control without biochar. The biochar surface area offered 
substantial support for direct interspecies electron transfer (DIET) activity, and biofilm mediated growth 
of methanogens i.e., Methanosarcina, Methanosata, and Methanobrevibacter. Furthermore, carbon-
based conductive material digestate favourably enhanced the seed germination index, C/N ratio, and 
availability of the plant micronutrients N, P, and K, as well as reduced ammonium inhabitation, which 
was conducive to land applications. Our proposed process has a dual advantage because biochar addition 
can help increase the efficiency of the AD process, while the use of leftover biochar digestate in the 



composting process can increase the value of the digestate. Recycling of food waste through WWTPs 
facilitates sustainability and circularity of waste management as well as the carbon neutrality target of 
HK.  
 
Keywords: Anaerobic co-digestion, Food waste, Biochar-enriched digestate, sewage sludge 
 
 

  



Biofilm cultivation of Chlorella sp. MUR 268 to treat anaerobic digestate 
food effluent (ADFE) 
Mr Victor Mkpuma, Prof. Navid Moheimani, Dr. Houda Ennaceri 
 
Biography:  
Victor Mkpuma is a Ph.D. student at Murdoch University. He holds an M.Sc. and B.SC. in Environmental 
microbiology and applied microbiology, respectively. He has carried out several research on different 
strategies for growing microalgae to treat anaerobic digestate food effluent during his Ph.D. studies. 

Biofilm cultivation of Chlorella sp. MUR 268 to treat anaerobic digestate food 
effluent (ADFE): Effect of support material on growth and nutrient removal. 

Victor Okorie Mkpuma1, Navid Reza Moheimani1,2, Houda Ennaceri1,2* 
 

1Algae R&D Centre, Murdoch University, Murdoch, Western Australia 6150, Australia 
2Centre for Sustainable Aquatic Ecosystems, Harry Butler Institute, Murdoch University, Perth 6150, 
Australia  
 
Abstract 
Microalgal-based wastewater treatment is an efficient approach for treating, recycling, and valorizing 
wastewater in an environmentally friendly manner. However, the challenges, such as poor light path due 
to wastewater turbidity and the costly dewatering process, limit the application of suspension-based 
treatment. To address these issues, biofilm-based cultivation offers a promising alternative with several 
advantages, including better exposure to light and CO2, easy harvesting (by scrapping), and higher 
biomass productivities. We investigated perfused biofilm cultivation of Chlorella sp. to treat anaerobic 
digestate food effluent (ADFE) utilizing cellulose nitrate (CN) membrane and commercial papers (quill 
board paper) as carrier materials. Biomass productivity of 5.52 ± 0.548 and 8.30 ± 1.366 g m-2 d-1 was 
achieved with CN membrane and quill board paper, respectively. The removal efficiencies of 98 % for 
ammoniacal nitrogen, 69 % for phosphate, and 64 % for chemical oxygen demand (COD) were achieved 
with CN membrane carrier. Conversely, when using a quill board paper carrier, we achieved 99% 
removal of ammoniacal nitrogen by day 4 while reaching removal rates of 72 % for phosphate and 40 
% for COD at the end of the 14-day monitoring period. Biomass yield and nutrient removal efficiency 
observed in this study highlights the potential of biofilm-based cultivation of microalgae as an effective 
approach for treating and valorizing ADFE. Furthermore, the biofilm system presented in this research 
offers a potential cost-effective approach by using low-cost carriers (quill board paper), easier harvesting 
methods (such as scrapping or rolling the paper), higher biomass, and efficient nutrient removal. 
Key words: ADFE treatment, Biofilm cultivation, CN membrane, Quill board papers, Nutrient removal  
  



Biological and bio-electrochemical wastewater treatment technologies to 
facilitate reuse of treated water and resource recovery 
Prof Makarand Ghangrekar 
 
Biography:  
Prof. Makarand M. Ghangrekar is invited speaker in the conference presently Institute Chair Professor 
and Professor of Department of Civil Engineering, Former Head of School of Environmental Science and 
Engineering at Indian Institute of Technology, Kharagpur,  India.  

Biological and bio-electrochemical wastewater treatment technologies to facilitate reuse of treated 
water and resource recovery 

Makarand M. Ghangrekar  
Professor, Department of Civil Engineering, Former Head, School of Environmental Science and Engineering, Indian 
Institute of Technology, Kharagpur – 721302. India. (Email: ghangrekar@civil.iitkgp.ac.in) 

 
Abstract 

Growing scarcity of fresh water reserves and ever-increasing demand for water have led to a 
condition where the option of reuse of treated wastewater need to be encouraged. Innovative 
wastewater treatment plants aiming not only at treating the wastewater, but also providing benefits, 
such as facilitating reuse of treated water and resources recovery are need of the day. Conventional 
sewage treatment either require huge land or high capital, maintenance and operational costs, 
and/or huge energy requirements; which make it unsuitable for developing countries. Energy efficient 
low-cost wastewater treatment systems are the best choice for such countries. Anaerobic treatment 
systems excel in such respect. A pilot-scale (400 m3/day) up-flow anaerobic sludge blanket-moving 
bed biofilm (UASB-MBB) reactor followed by a high-rate algal pond (HRAP) was designed, constructed 
and operated to remove organic matter, nutrients and pathogens from low strength sewage 
(chemical oxygen demand, COD of 230 mg/L) generated on campus. This UASB reactor demonstrated 
total COD removal efficiency of 63 to 77%. The HRAP demonstrated N removal of 85±3%, P removal 
of 91±1% and up to 3 log coliform reduction, producing treated effluent suitable for restricted 
horticulture reuse. Biomass granulation has been achieved in the UASB reactor, which has not been 
reported earlier while treating such low strength sewage. Granulation was possible due to proper 
hydrodynamic design of the reactor. 

Decentralized sewage treatment plants (STPs) are installed on campus with capacity of 300 and 1350 
m3/day to meet the target of producing treated water with < 3 mg/L of biochemical oxygen demand 
(BOD) and zero coliforms. These plants were having anaerobic and aerobic moving bed biofilm 
reactors (MBBRs) followed by lamella clarifier, dual media filter, ozonation, UV, chlorination and 
activated carbon filter. These plants are producing treated water safe to reuse for any non-potable 
purpose. Life cycle costing of these STPs was evaluated and for 300 m3/day capacity plant the cost of 
per m3 of sewage treatment is ₹ 15.68 (approx. USD 0.2), whereas for 1350 m3/day capacity plant it is 
₹ 10.53 (approx. USD 0.13). Such lower life cycle cost of sewage treatment shall make it attractive 
preposition for application in developing countries to treat sewage in decentralized way and 
encourage reuse of treated water to reduce stress on fresh water resources. 

Bio-electrochemical systems (BESs) are emerging technologies having a potential to offer sustainable 
wastewater treatment and simultaneously recover valuables. However, to make this technology 
competitive yield of electricity/valuables recovery need to be increased with emphasize on 
decreasing fabrication cost of this device. Microbial fuel cell (MFC) is one of the popularly adopted 
configurations of BES, and scientist have widely explored it for treatment of various wastewaters and 
recovering electricity for onsite use. The research efforts undertaken at IIT Kharagpur on 
development of low-cost ceramic membrane separator and non-platinum-based electrode catalysts 
for application in MFC considerably reduced the fabrication cost. A largest pilot-scale MFC (1500 L) 
based onsite sewage treatment system is set-up at IIT Kharagpur campus. This ‘Bioelectric Toilet 



(BET)’ performed satisfactorily for more than two years. It is producing reusable quality treated water 
for flushing the toilet and produce electricity for illumination of toilet cabin and premises at night.  

Keywords: Anaerobic treatment; decentralized sewage treatment; life cycle costing; microbial fuel 
cell; resource recovery 

  



Bio-sorption of Arsenic, Iron, and Manganese from Groundwater Using 
Lemon Peel and Peanut Husk Charcoal  
Prof Shaibur Rahman Molla 
 
Biography:  
I am a Professor in the Dept. of Environmental Science and Technology, Jashore University of Science 
and Technology,  Bangladesh. I have more than 18 years of teaching and research experience in the 
field of Environmental Science and published more than 100 papers. I did my MS and Ph.D. in Japan.  

Bio-sorption of Arsenic, Iron, and Manganese from Groundwater Using Lemon 
Peel and Peanut Husk Charcoal  

Molla Rahman Shaibur*, Kulsuma Akter Prianka 
Laboratory of Environmental Chemistry, Department of Environmental Science and Technology, 

Faculty of Applied Science and Technology, Jashore University of Science and Technology, Jashore 
7408, Bangladesh 

*Presenting Author: shaibur75@yahoo.com (Oral Presentation) 
Brief Introduction: Groundwater (GW) contamination with arsenic (As), iron (Fe), and manganese (Mn) has been identified 
at disastrous levels in some developing countries like Bangladesh (Shaibur, 2019; Shaibur and Howlader, 2020). Even low 
concentrations of As in drinking water can have detrimental consequences on health (Rahman et al., 2020). Iron and 
manganese in drinking water are also unhealthy (Shaibur and Das, 2023). Very high concentrations of heavy metals from 
GW need to be removed. To do that some low-cost bio-adsorbents can be used considering the socioeconomic condition of 
Bangladesh. Lemon peels and peanut husks are abundantly found in Bangladesh. Therefore, making charcoal from those 
could be used to remove the mentioned metals from GW. The objectives were to observe the effectiveness of those adsorbents 
to remove the excessive metals from GW.    
Materials and Methods: The raw materials were collected from the local areas of Jashore, Bangladesh as described earlier 
(Shaibur et al., 2022) with some modification. The adsorbents were used at the rate of 5.0 mg L-1 with 0, 20, 50, 60, 100, 
120, and 180 minutes of contact time at pH 7.0 ± 0.2. All batch experiments were conducted in a jar test instrument (JLT4, 
VELP Scientifics, Italy). 
Results: The initial concentration of As in the GW sample was very low. So the effectiveness of lemon peel charcoal (LPC) 
and peanut husks charcoal (PHC) to remove As from the GW did not receive much attention. But, it was found that LPC 
removed the soluble Fe from the GW at 99.09% at 50.0 minutes. On the contrary, PHC removed the Fe from GW at 99.14% 
from the aqueous solution at 100 minutes. This result certainly proved that LPC and PHC both are effectively capable of 
removing the Fe from the liquid medium. Again in the case of Mn, it was found that LPC removed the highest Mn of 68.83 
% at 180 min. contact time. Nevertheless, PHC removed about 74.18% Mn from the GW samples. It seems that PHC could 
be used more effectively to remove Mn from the solution though this supposition demands further study. The present result 
was supported by our SEM and FTIR analysis. The characteristics of charcoal were changed after the adsorption of metals 
(Fig.1)  
Conclusions: The study showed the LPC and PHC can remove Fe and Mn effectively from GW.  

Before Adsorption  After Adsorption 

  

(a) 500 nm, LPC (b) 500 nm, LPC 



  

(c) 500 nm, PHC (d) 500 nm, PHC 

Fig. 1: SEM images. LPC (lemon peel charcoal): (a) before adsorption, (b) after adsorption. PHC (Peanut husk charcoal): 
(c) before adsorption, (d) after adsorption at 500 nm for both cases. 
References:  
Rahman MM, Bodrud-Doza M, Muhib MI, Hossain KFB, Sikder MT, Shammi M, Akter R, Uddin MK (2020): Human 

health risk assessment of nitrate and trace metals via groundwater in central Bangladesh. Pollution, 6(2):253-266. 
Shaibur MR (2019): Distribution of arsenic and heavy metals and correlation among them in groundwater of South Fukra, 

Kashiani, Gopalganj, Bangladesh. Environmental and Biological Research, 1(1), 84-105. 
Shaibur MR, Das TK (2022): Quantification of potentially toxic element contamination in groundwater using the novel 

particle-induced X-ray emission (PIXE) technique and human health impacts. Groundwater for Sustainable 
Development, 17:100755. 

Shaibur MR, Tanzia FS, Nishi S, Nahar N, Parvin S, Adjadeh TA (2022): Removal of Cr (VI) and Cu (II) from tannery 
effluent with water hyacinth and arum shoot powders: A study from Jashore, Bangladesh. Journal of Hazardous 
Materials Advances, 100102. 

  



Blackwater treatment by biomass filter and AO enhanced process for reuse 
at household scale 
Prof Zifu Li, Master student Junhu Bao, Senior engineer Lixin Zhu, Professor Heinz Peter  Mang 
 
Biography:  
Dr. Zifu Li, is a professor at the University of Science & Technology Beijing (USTB) since 2004, head of 
the Department of Environmental Science and Engineering currently. He is the author of more than 200 
research papers in peer-reviewed journals.  

Conference on Water & Wastewater Management, with special focus on Developing 
Countries 

3-8 Dec 2023, Murdoch University, Perth, Western Australia 
Blackwater treatment by biomass filter and AO enhanced process for reuse at 

household scale 

Zifu Li1*, Junhu Bao1,2, Lixin Zhu2, Heinz Peter Mang1 

1School of Energy and Environmental Engineering, University of Science and Technology Beijing, Beijing, 100083 
2Nanjing Academy of Resources and Ecology Sciences, Jiangbeixinqu, Nanjing, 211500, P.R. China; zlx@nj-
ares.com 
* Corresponding author: E-mail. zifuli@ustb.edu.cn 

Abstract: Blackwater refers to toilet effluent comprising flushing water, human excrement, and urine. It contains 
dangerous pathogens, high organic pollutants, nitrogen, and phosphorus, posing a contamination risk if directly 
discharged untreated. To address this and promote sewage reuse while mitigating environmental issues from rural 
toilets, a process of in-situ solid-liquid separation of blackwater followed by multi-stage biological treatment was 